BODYFLEX"

CHIN UP 380

T

art: BF-M380
USER’S MANUAL



WARNING

TO REDUCE THE RISK OF SERIOUS INJURY, READ THESE
SAFETY INSTRUCTIONS CAREFULLY BEFORE USING THE
EQUIPMENT.

IMPORTANT: THIS UNIT IS INTENDED FOR HOME USE ONLY.

Read this entire manual before assembling or using the equipment.
Proper assembly, maintenance, and use are essential for safe and
efficient operation. Ensure that all users are familiar with the warnings
and safety precautions.

Consult your physician before starting any exercise program,
especially if you have any medical conditions or are taking medication
that may affect your heart rate, blood pressure, or cholesterol levels.
Your doctor's advice is crucial for safe training.

Listen to your body. Incorrect or excessive exercise may harm your
health. Stop immediately if you feel pain, chest tightness, irregular
heartbeat, shortness of breath, dizziness, or nausea. If any of these
symptoms occur, consult your doctor before continuing.

Keep children and pets away from the equipment. This product is
intended for adult use only.

Use the equipment only on a flat, stable surface. To protect your floor
or carpet, place a suitable mat underneath. Leave at least 0.6 meters
of free space around the equipment for safe operation.

Before each use, make sure all nuts, bolts, and fasteners are securely
tightened.

Regularly inspect the equipment for any signs of damage or wear.
Safe operation depends on proper maintenance.

Use the equipment only as described in this manual. If you notice any
unusual noises or defective parts during assembly or use, stop



immediately. Do not use the equipment until all issues have been
resolved.

Wear appropriate exercise clothing. Avoid loose garments that could
get caught in the equipment or restrict movement.

This equipment is tested and certified to EN ISO 20957-1 and EN ISO
20957-5, Class H.C. It is suitable for domestic use only. Maximum
user weight: 120 kg.

This equipment is not intended for high-precision training applications.

The braking system is not designed for performance metrics or
resistance regulation.

Use caution when lifting or moving the equipment to avoid back injury.
Always use proper lifting techniques and seek help if needed.



lways use proper lifting techniques and/or use assistance.

PART LIST
Key No. Reference Drawing Description QTYy
1 = i Base Bracket 2
| )
2 L Main frame 2
3 '&"\&;— Auxiliary pipe 2
4 f—_—_—_—_——§ Foot connecting tube 1
5 = Frame connecting tube 1
6 = — Txo, Horizontal bar 1
7 Backrest pipe 1
8 | Main reinforcing pipe 2
9 Elbow pads 2
10 Backrest 1
11 Handle Bar 2
12 1 M10x65 Carriage Bolt 8
13 M10x65 Bolt 12
14 ! M10x75 Bolt 4




15 M8x15 Screw 2
16 M12x45 Knob 2
17 — M10x60 Knob 2
18 — M10 Locknut 24
19 :f:.f.lf M10 Washer 16
20 :: \/ :: Small M8 Washer 2
* External Hexagonal Wrench 1
* M6 Allen Wrench 1

M5 Allen Wrench




Product Exploded Picture:




Step 1:Use four M10x65 Bolts(13) to penetrate the Base Bracket(1) from the inside, place
four M10 Washers(19), and fasten with four M10 locknuts(18) .

Step 2: Use four M10x65 Carriage Bolts(12) to pass through the Base Bracket(1)
fromthe bottom, and fasten with four M10 Locknuts(18) .

|

N

™




Step 3: Use four M10x65 Carriage Bolts(12) to pass through the Base Bracket(1l), and
fasten with four M10 locknuts(18) .

Then use four M10x65 Bolts to pass through the Main frame(2), place four M10
Washers(19), and fasten with four M10 Locknut(18) .

ATTENTLON !




Step 4: Use four M10x65 Bolts(13) to pass through from the inside, put on four M10
Washers(19), and fasten with four M10 locknuts(18) .

Step 5: Use the screws on the elbow pad to fasten the Elbow pads(9) through the
iron plate.

i——

e




Step 6: Use the screws on the backrest to fasten it with the Backrest(10) through the
iron plate.

Step 7: Use two M8x15 Screws(15), put on two Small M18 Washers(20), and tighten
with an Allen wrench.




Step 8: Insert the two Handle Bars(11) from the front of Main frame(2),

adjust the
distance according to your preference, align the holes, and screw it through the

bottom with two M12x45 Knobs(16) .

Step 9: Place the Horizontal bar(6) at the Auxiliary pipe(3), align the holes, use four

M10x75 Bolts(14), put on the M10 Washer(19), pass through the bottom, and fasten
with four M10 Locknuts(18) .

(=




Step 10: Insert the Auxiliary pipe(3) from the top of the Main frame(2), align the hole

position when it is adjusted to the appropriate height, and tighten

it from the rear
with two M10x60 Knobs.

Installation completed: as shown in the figure




BODYFLEX"

CHIN UP 380

7z
Lo

art: BF-M380
YMNBbTBAHE 3A EKCINJNOATALUNUA



BHUMAHUE

3A JA HAMANUTE PUCKA OT CEPUO3HW HABPEOWN, NMPOYETETE
BHUMATENHO CINEAHUTE MHCTPYKLIMX 3A BE3OIMACHOCT NPEAN
OA N3MON3BATE YPEQA.

BAXHO: TA3WN CTAHUWMA E NMPEAHA3HAYEHA CAMO 3A JOMALLHA
YNOTPEBA.

1.

MpoyeTeTe pbLKOBOACTBOTO Npeaun crinobsiBaHe v U3nona3saHe.
Be3onacHaTta n edekTnBHa ynotpeba € Bb3aMOXXHa caMo Mpu NpPaBUIHO
crnobsBaHe, nogapbxka u paboTta. YBepeTe ce, Ue BCUYKN
notTpebutenu ca 3anosHaTu ¢ NpeaynpexaeHnsiTa u MHCTPYKLUNTE.

KoHcynTupaiiTe ce ¢ nekap, npeay ga 3arnodyHeTe TPeHUPOBBbYHA
nporpama, oco6eHO ako nMaTe 34paBOCIIOBHM NpoGremMu unm
npuemare nekapcTsa, KOMTO BMUSIAT Ha Nyrca, KpbBHOTO HansraHe
Unn xonecTepona.

CneneTe curHanuTe Ha TAnoTo cu. [NpekoMepHOTO NN HENPaBUITHO
HaToBapBaHe MOXe [la [oBeAe A0 30PaBOCINOBHU NpoGnemu.
MpekpaTeTe TpeHWpoBKaTa Npu Gornka, cTaraHe B rbpauTe,
HepaBHOMEpEH Nynic, 3aA4yX, CBETOBbPTEX UNN rageHe. MNMpu Taknea
CYMNTOMM NOTbPCETEe MeaULIMHCKa NOMOLL,.

MaseTe geua v goMaluHy Mobumum ganed ot ypeaa. CtaHuusATa e
npenHasHa4yeHa camo 3a Bb3pacTHMU.

lMocTtaBeTe ypena BbpxXy paBHa U ctabunHa NOBbLPXHOCT, KaTo
npenopbUYNTENHO € N3MoN3BaHeTo Ha NoAnoXka 3a 3alwuTa Ha noaa.
OctaBeTe MuHUMYyM 0,6 MmeTpa cBOGOOHO MPOCTPAHCTBO OT BCUYKM
CTpaHu 3a be3onacHa ynoTtpeba.

MNpoBepeTe BcUYkM GoONTOBE, rakin U CBPb3KM Npeaun BesAka ynotpeba,
3a ga ca 3apaBo 3aTerHaTu.

lMpoBepsBanTe pefoBHO ypena 3a npusHaum Ha nospeaa,
pa3xnabBaHe unu nsHoceaHe. besonacHocTTa ce rapaHTMpa camo npwm
[06BpPO TEXHMYECKO CHCTOSAHME.

M3nonsgainTe ypega camo no npegHasHadeHue. Ako 3abenexnte
NoBpPEAEHN YacTh UM HeobMYamHN LWYMOBE MO Bpeme Ha ynoTtpeba,
He3abaBHO NpeycTaHOBETE M3MNOMN3BaHETO 4O OTCTpaHsBaHe Ha
npobnema.



10.

11.

12.

13.

HoceTe nogxoasduwio cnopTHo obnekno. M3baresante Wwnpokun gpexm,
KOUTO MoraT [a ce 3akadyaT Unuv aa orpaHudaTt ABUXXEHUETO.

CtaHumsTa e TecTBaHa 1 cepTuduumpana cbrinacHo EN ISO 20957-1 n
EN ISO 20957-5, knac H.C., nogxogsilia e 3a gomaluHa ynotpeba.
MakcumarnHo Terno Ha notpebutens: 120 «kr.

Tosu ypen He e npegHa3Ha4yeH 3a NpunoxXeHuna ¢ BUCOKa Npeumn3HOCT.

Cunctemarta 3a cnvpaHe (ako MMa TakaBa) He e Npunoxnma 3a
n3MepBaHe UNn perynupaHe Ha HaToBapBaHETO.

Mpu noBguraHe unu NpeMecTBaHe Ha ypeaa BHUMaBawTe aa He
HaToBapuTe rbpba cu. M3anon3sante NpaBuMHU TEXHUKU 3a NOBAUraHe
UM NOTbpceTe NOMOLL,.



Always use proper lifting techniques and/or use assistance.

PART LIST

Key No. Reference Drawing Description QTyY

1 - =E Base Bracket 2
| )
2 L Main frame 2
3 'NH&;_ Auxiliary pipe 2
4 f__:—_—_——§ Foot connecting tube 1
==

5 4 Frame connecting tube 1
6 T T Horizontal bar 1
7 Backrest pipe 1
8 ’ Main reinforcing pipe 2
9 Elbow pads 2
10 Backrest 1
11 Handle Bar 2
12 1 M10x65 Carriage Bolt 8
13 M10x65 Bolt 12
14 M10x75 Bolt 4




15 M8x15 Screw 2
16 M12x45 Knob 2
17 S— M10x60 Knob 2
18 — M10 Locknut 24
.-:_
19 L M10 Washer 16
20 L Small M8 Washer 2
* External Hexagonal Wrench 1
* M6 Allen Wrench 1
* M5 Allen Wrench 1




YEPTEX HA YACTUTE:




MHCTPYKUUU 3A CTTIOBABAHE

Ctbnka 1: Mianonsean yetnpn 6onta M10x65 (13), 3a ga npemunHaTt npe3
ocHoBHaTa ckoba (1) oTBbTPE, NnocTaeu Yetupwm wanbu M10 (19) 1 3akpenu
C YeTMpu camo3sakntoysaLy ce ranku M10 (18).

Ctbnka 2: Manonsean 4yetnpn 6onta M10x65 ¢ nonykpbrna rnaea (12), 3a
[a npeMuHaT npe3 ocHoBHaTa ckoba (1) oTgony, 1 3akpenu ¢ 4eTupu
camo3sakntoyBalum ce ravkm M10 (18).

[T s —




Ctbnka 3: N3nonseai yetupn 6onta M10x65 ¢ nonykpbrna rnaea (12), 3a
Ja npeMuHaTt npe3 ocHoBHaTa ckoba (1), u 3akpenu ¢ YeTupm
camo3akntoyBalyy ce raviku M10 (18).

Cnep ToBa nsnonsean 4yetnpn 6onta M10x65, 3a ga npemunHat
npes3 oCHoBHaTa pamka (2), noctasu Yetupu wandn M10 (19) n 3akpenu ¢
YyeTUpu camo3sakntousam ce ramkn M10 (18).

ATTENTLON |

. -y




Ctbnka 4: Manonssan Yyetnpm 6onta M10x65 (13), 3a ga npemuHart
OTBBTPE, NocTaBn YeTmpwn wandu M10 (19) n 3akpenu ¢ YeTnpu
camo3sakntoyBalum ce ravkm M10 (18).

Ctbnka 5: Manonssar BUHTOBETE HA NoAfakbTHMKA, 3a Aa 3aKpenuiu
noanakbTHMUUTE (9) Npe3 MeTanHarta nno4a.

=




Ctbnka 6: M3anonssan BUHTOBETE Ha obnerankaTa, 3a Aa g 3akpenui ¢
obnerankata (10) npe3 meTanHaTa nnova.

Ctbnka 7: Manonssan aea BuHta M8x15 (15), noctaBu aBe manku wanom
M18 (20) n 3aTerHm ¢ wecrtorpam.




Ctbnka 8: lNocTtasu asete apbxku (11) oTnpen Ha ocHoBHaTa pamka (2),
perynuparn pa3cTosiHUETO croped npeanoYnTaHmMaTa cu, nogpaBHU
OTBOpMUTE 1 3aBUIA OTHONY C [Ba BMHTA C pbkoxBaTka M12x45 (16).

Ctbnka 9: [NoctaBn xopusoHTanHarta rpega (6) Bbpxy nomoiiHaTta Tpbba
(3), nogpaBHM oTBOPUTE, M3Non3Ban YeTnpu dbonta M10x75 (14), noctasu
wanbute M10 (19), npekapari rm oTAOMNY U 3aKPENuU C YeTUpU
camo3sakntoyBalum ce ravkm M10 (18).



Ctbnka 10: lNoctasn nomowHata Tpbba (3) oTrope Ha OCHOBHaTa pamka
(2), nogpaBHM OTBOPUTE, KOraTo € perynnpaHa Ha noaxogsiiara BUCOUYUHA,
N 81 3aTerHn oT3aj c Aea BMHTa ¢ pbkoxBaTka M10x60.

MoHTax®bT € 3aBbpLUEH: KaKTO € MNMoKa3aHO Ha cbmrypaTa.




& PeuuknupaHe

IIpuponocbo6pa3Hyu U PeMKINPYeMH MATePHAIIH:

BbHLWHaTa onakoBka e n3paboTeHa OT KapTOoH.
OtnatuTe 4YacTtu ca oT nonuctupon (PS), 6e3 nsHa CFS.
OnakoBkute n TopbuykmTe ca ot nonuetunex (PE).
KanwwuTte ca ot nonunponunex (PP).

BbTpeluHUTe YacTu ca oT MeTan u nnacrmaca.

HN3xBBpIsiHE:

Mouts1, cexpaHsBaiiTe OpUTrMHAIHATA OIAKOBKA B ClIydaid Ha
HE0OXOIUMOCT OT TPAHCIIOPT 32 PEMOHT WJIM FapaHIIMOHHO OOCITy)KBaHe.
VYpenst He TpsiOBaA 1a ce U3XBBPIIS 3a€THO C OUTOBUTE OTIAIBIIH.

YBaxkaemu KiIueHTH, Bue cTe 1bKHU 12 IpeajeTe 3a peuKIupaHe
CbOTBETHUTE MaTepUallu OT ypeJa:

BbHIIHa onakoBKa (KapTOH)

Otnsity wactu oT nosuctupo (PS)
OnakoBku u Topouuku oT nonueruieH (PE)
Kaumum ot nonunponunex (PP)

3a undopmanus U ChACHCTBHE OTHOCHO MPEIaBaHETO Ha OTMAIBIUTE 3a
PELMKINpPaHE, CBbPIKETE C€ C BHOCUTESL.

BHOCHUTEJI 3A BBJIT'APUSI:
CIIOPTEH CKJIA/] BI'

,»Conapuion* EOO/]

rp. [azapmxkuk, yi. ,,Jlumao JleGenstHoB 27
E-mail: info@sportensklad.bg
www.sportensklad.bg


mailto:info@sportensklad.bg
http://www.sportensklad.bg/

	USER’S MANUAL
	♻ Рециклиране


